
Applied Environmental Science and Engineering 
for a Sustainable Future

Ram Lakhan Singh · Rajat Pratap Singh   
 Editors 

Advances in Biological 
Treatment of Industrial 
Waste Water and 
their Recycling for a 
Sustainable Future



Applied Environmental Science  
and Engineering for a Sustainable Future

Series editors

Jega V. Jegatheesan, School of Engineering, RMIT University, Melbourne, 
Victoria, Australia
Li Shu, LJS Environment, Melbourne, Australia
Piet Lens, UNESCO-IHE Institute for Water Education, Delft, The Netherlands
Chart Chiemchaisri, Kasetsart University, Bangkok, Thailand



Applied Environmental Science and Engineering for a Sustainable Future (AESE) 
series covers a variety of environmental issues and how they could be solved through 
[...]
of the coagulants is mainly dependent on pH and dosages (Song et  al. 2004). 
Inorganic coagulants have some disadvantages like they may result in the produc-
tion of huge volume of sludge and aluminum or iron salts may retain in the treated 
water. Synthetic polymeric coagulants are found to have some advantages over 
these inorganic coagulants. Polyaluminium chloride is one of the most commonly 
used polymeric coagulants used in wastewater treatment. Treatment of secondary 
effluent with polyaluminium chloride at pH 6.0 resulted in removal of 95% turbidity 
as compared to alum and ferric chloride (Delgado et al. 2003). Even though poly-
meric coagulants produce lesser amount of sludge and its effectiveness is not good 
and it dependent on the pH of the water. Uses of these coagulants are restricted 
because of the production of chlorinated and several other by-products in water 
which impart adverse impact on water bodies (Lee et al. 1998). Chitosan is a high 

Ritambhara et al.



99

molecular weight organic compound obtained from natural source like shells of 
shrimp, crab and lobster and it is biodegradable and non toxic in nature. Chitosan at 
very low dosage (10 mg/L) is found to be a better coagulant compared to inorganic 
and organic coagulants. Performance of chitosan depends on pH (Krajewska 2005). 
Activated charcoal treatment has been performed after coagulation process eradi-
cates the color and odor of dairy waste water to improve taste of drinking water 
(Hargesheimer and Watson 1996). Generally coagulation and flocculation are 
applied in the primary treatment and only in some cases in the secondary and ter-
tiary treatment of dairy waste water. With the application of certain lactic acid bac-
teria, which denatures milk proteins in the dairy wastewater by fermenting soluble 
lactose to lactic acid, natural coagulation in the dairy effluent could be achieved and 
COD removal obtained more than 90% at 0.01 g/L of protein content and 10–25% 
at 0.7–0.8 g/L of milk sugar (Seesuriyachan et al. 2009; Dyrset et al. 1998).

4.3.3.2  Membrane Treatment Processes

Dairy industries have been producing large quantity of waste among all agro-food 
industries and need efficient and economically sustainable treatment technology. 
Membrane treatment process is extensively used for the treatment of dairy industry 
wastewater. Dairy wastewaters contain high concentrations of organic compounds 
such as proteins, carbohydrates, lipids and high BOD and COD. Suspended solids 
and suspended oil-grease are also present in high concentrations. The dairy waste-
waters, being different in their flow rates, volume, pH and the amount of suspended 
solids, have become difficult to be treated properly (Demirel et al. 2005). To over-
come this difficulty, the dairy industries need to develop more elaborate and cost- 
effective treatment systems. Nowadays, biological wastewater treatment is combined 
with membranes. The membrane treatment process are considered better than con-
ventional biological processes because they have higher degradation efficiency, bet-
ter quality of treated water, controls suspended solid, retention of all microorganisms, 
and the operating conditions can be easily controlled (Xing et al. 2003; Bouhabila 
and Ben 2001). Due to the presence of membrane, sludge is totally rejected. A 
JLMBR (jet loop membrane bioreactor) is used in the treatment of dairy wastewa-
ters. Membranes used in dairy waste water treatment can be cleaned by backwash-
ing with compressed air (CA) and also by the use of chemicals (first immersing in 
alkali solution, then in acidic solution). The dairy waste water passed through a 
cross flow of reverse osmosis membrane system generates very good quality of 
permeate water. Generally, the membrane used for dairy waste water treatment is 
made up of cellulose acetate and have more than 99% NaCl rejection (Sarkar et al. 
2006). Suarez et al. (2014) used RO spiral-wound membrane (8.4 m2 surface area) 
in pilot plant and obtained high quality boiler water. An effective RO membrane 
should have good retention capability, proper mechanical strength, chemical and 
thermal stability, long service life and should be cost-effective (Berk 2009). RO 
membrane has limitations regarding the protection against fouling. Fouling gener-
ated by dairy waste water can be reduced using spiral-wound RO membrane with 

4 Treatment and Recycling of Wastewater from Dairy Industry



100

MF pretreatment before RO, in order to arrest the molecules that are bigger in size 
such as the fat molecules. RO membrane treatment caused a decrease in BOD and 
COD values of wastewaters to 8 mg/L and 16.5 mg/L, respectively. This technology 
uses a semi-permeable membrane that allows the movement of certain compound 
and monitoring the passage of other components which not to pass in liquid medium. 
Its affinity for certain compounds makes its perfect for separation of waste water 
treatment (Saxena et al. 2009). Membrane separation process involves resistant to 
temperature change which helps to prevent denaturation of proteins from dairy 
effluents. It also employs various separation aspects using ion exchange and solu-
tion diffusion that leads to selectivity in separation. Membrane separation process 
requires minimum maintenance and can be optimized according to need and no 
efficient manpower is needed to handle it.

4.3.3.2.1 Micro-filtration

Microfiltration is a low pressure driven membrane filtration process. In dairy indus-
try, this process is used for bacterial reduction and fat removal in milk and whey.

4.3.3.2.2 Ultra-filtration

Ultra filtration is a medium pressure driven membrane filtration process. UF has 
applications in decalcification of permeates from dairy industry wastewater and in 
reduction of lactose concentration from milk. In ultra filtration process, the solutes 
and suspended effluents vary in their size which triggers movement due to hydro-
static forces and performs separation in two phases: one is permeate and another 
retentate. The ultra filtration process is commonly used for the separation of whey 
from dairy waste. Another modification of ultra filtration is high performance tan-
gential flow ultra filtration (HPTFF) which exploits the differences in size and 
charges on particles leads to higher selectivity (Cheang and Zydney 2003). Luján- 
Facundo et al. (2016) used ultrasound in combination with two membrane systems 
which is flat sheet and tubular nature and suggested that the ultrasound unit with 
membranes is effective in cleaning of dairy wastewater at lower frequencies of 
20–25 kHz.

4.3.3.2.3 Reverse Osmosis

Reverse Osmosis (RO) is a high pressure driven membrane treatment process. RO 
treatment of dairy waste water is used to generate water for reuse in plant and to 
reduce the effluent volume. Large volume of effluents produced during the starting, 
equilibrating, rinsing and stopping of the dairy processing units. Reverse osmosis 
treatment of these waste water produces purified water which can be re-used as 
boiler make-up water and for cooling purposes in the dairy industries. Treatment of 

Ritambhara et al.



101

100 m3/day of wastewater with 540 m2 RO units produced 95% of water recovery 
(Vourch et al. 2008).

Reverse osmosis widely used in dairy industry waste water treatment establishes 
highest water quality with applications of high retention capacity of effluents, no 
interference to cleaning agents, no effect to chemical and thermal changes, resistant 
to microbial interactions, long durability and cost effective (Berk 2009). In some 
instances, RO shows limitation when applied on removal of organic matters 
(Bódalo-Santoyo et al. 2004). In dairy industry RO can be used in one step process 
or in combination to nanofiltration and adds on with another RO stage (Vourch et al. 
2008).

4.3.3.2.4 Nano-filtration

Nano filtration (NF) membrane separation process is medium to high pressure 
driven membrane treatment process. NF membrane treatment process operates at 
lower pressure, lower energy consumption and shows higher permeate recoveries 
than reverse osmosis (RO) membrane treatment process, hence NF is becoming a 
viable alternative to the conventional treatment over RO.  Tertiary treatment of 
wastewater effluents by NF showed an efficient COD removal of 98% while the 
total nitrogen and phosphorus removal of 86% and 89%, respectively. The com-
pounds of high molecular mass can be efficiently removed by NF. In this process, 
the permeate obtained from membrane bioreactors is nanofiltrated to generate reus-
able waste water. Increasing the cross-flow velocity of nanofiltration membrane, a 
rise of 18% was observed on the permeability with wastewater which further 
improved hydrodynamic conditions of the system. Due to this, the thickness of 
boundary layer near the surface of membrane reduces and so, fouling is reduced. 
The permeate obtained from NF can be used for washing floors, trucks and all exter-
nal areas which require low quality water. Vourch et  al. (2005) treated synthetic 
wastewater comprising whole milk, skim milk and milk whey by nanofiltration. The 
NF permeates showed a COD of 87 mg L−1 and calcium concentration of 3.2 mg L−1 
(Andrade et al. 2014).

4.3.4  Biological Treatment

The biological treatment for purification of effluents assimilates all the dairy waste-
water components and considered as one of the most reliable method for dairy efflu-
ent treatment. The biological treatment of dairy waste water includes both aerobic 
and anaerobic treatment processes. Aerobic and anaerobic treatment of the organic 
effluents have been found to be effective due to its performance for COD and BOD 
removal but there are a few drawbacks like anaerobic treatments degrades nutrients 
partly whereas aerobic processes consumes high energy. All conventional biological 

4 Treatment and Recycling of Wastewater from Dairy Industry



102

processes available for treatment of dairy industry wastewater may not be very fea-
sible due to large land requirements and high operational cost.

4.3.4.1  Anaerobic Treatment

Anaerobic treatment is beneficial for treating wastewater containing high organic 
content (Rajeshwari et al. 2000). The treatment of dairy waste water is also per-
formed on low cost scale by using anaerobic and facultative systems but it showed 
less effectiveness towards waste water treatment (Bhatia and Goyal 2014). For the 
treatment of dairy wastewater UASB reactors, hybrid digester and anaerobic 
sequencing batch reactors (ASBR) are also employed. Up flow anaerobic sludge 
blanket (UASB) has been used for treating dairy effluents. A UASB reactor during 
anaerobic treatment of cheese whey achieves more than 90% of COD reduction 
(Demirel et  al. 2005). UASB reactors in dairy waste water treatment have the 
organic loading rate of up to 6.2 g COD per day and could be increased up to 7.5 g 
COD per day. The HRT and loading range of UASB reactors are lies in range of 
2.4–13.5 kg COD at HRT of 3–12 h and COD reduction ranged from 95.6% to 
96.3% in 3 h. A UASB reactor shows limitation in waste water treatment due to 
accumulation of fat, oils and grease (FOG) and subsequently increases the time of 
hydrolysis. To overcome these problems, Passeggi et al. (2012) suggested UASB 
reactor with modified scum extraction device and lamella settlers. They showed that 
modified version is efficient in operational unit and is cost effective. Kothari et al. 
(2017) have reported the production of methane and hydrogen gas using strains of 
Enterobacter aerogens and methanogenic bacteria from dairy waste water. The dif-
ferent concentration of dairy waste water showed maximum biomass growth rate 
(0.21 per hour) at 75% concentration. The production of methane (190 CH4 ml/g- 
COD and 0.59 LCH4 per litre) and hydrogen up to 105 ml H2/g-COD and 0.562 
L-H2 per litre was reported from dairy waste water. Hybrid anaerobic digester used 
in combination with upflow sludge blankets and fixed bed designs at an influent 
substrate concentration of COD in dairy effluent, the COD removal rate obtained up 
to 90–97% at an OLR between 0.82 and 6.11 kg COD/(m3 day) at HRT range of 
4.1–1.7 (Strydom et al. 1995). When anaerobic digester used for the treatment of 
dairy effluent, the methane removed up to 0.354 m3 CH4/kg at HRT of 1.7 days. 
ASBR are reported to enhance the efficiency of dairy effluent treatment in non fat 
dry milk processing and removes COD and BOD up to 62% and 75%, respectively 
at HRT of 6 h at low temperature (Banik and Dague 1997). The change in tempera-
ture from 5 to 20 °C reduces 62–90% of COD and 75–90% of BOD at HRT between 
6 and 24 h for soluble organic loads. ASBR also provides 26–44% volatile solid 
removal in two stages thermophilic ASBR while removal of volatile solids in meso-
philic ASBR systems ranges from 26% to 50% for dairy effluents (Dugba and 
Zhang 1999).

The advantage of anaerobic treatment over aerobic treatment is that there is no 
need of aeration and a relatively low area is needed to carry out this process. 
Anaerobic treatment is of two types: single-phase anaerobic treatment and two 

Ritambhara et al.



103

phase anaerobic treatment. The single phase anaerobic treatment employs use of 
filter reactors for low concentration of suspended solids. Removal of COD ranges 
from 78% to 92% by the use of laboratory-scale plastic medium anaerobic filter 
reactor. In order to treat very dilute dairy wastewater, an upflow anaerobic filter 
reactor (UAF) is used. A pilot-scale UAF provides more than 85% COD and 90% 
BOD removal (Ince 1998). The conventional single phase anaerobic treatment is 
now being replaced by two phase anaerobic treatment of waste water in which the 
performance of acid phase (acidogenic) reactor is of paramount importance (Demirel 
and Yenigun 2002). The two-phase anaerobic treatment system is especially used 
for the removal of high concentrations of suspended organic solids from wastewa-
ters generated from food and agricultural industries (Guerrero et al. 1999; Demirel 
and Yenigun 2002). In two-phase anaerobic treatment system, first phase is acido-
genic reactor and the second phase is methanogenic reactor (Alexiou et al. 1994). 
Anaerobic fermentation of wastewaters generated from cheese-making process 
showed that up to 19% of initial sugar which is converted to volatile fatty acids. 
Biodegradation of whey generates n-butyric acid which can used further. About 
95% of carbohydrates, 82% of proteins and 41% of lipids can be degraded by acido-
genesis of dairy wastewaters. Both methods are aimed to high extent conversion of 
waste into methane and other gases that can be used as fuel. Investigation of two- 
phase anaerobic treatment of dairy waste showed 92% removal of COD in HRT of 
4 days. In order to obtain the effluent discharge limits of dairy industry wastewaters, 
anaerobic treatment process is used in combination with aerobic treatment process. 
This process aims at reducing BOD by more than 90% and COD removal by 85%. 
The industrial scale treatment facility of certain factories consists of an anaerobic 
equalization tank, followed by an UASB and aerated lagoons. Treatment of waste-
water from milkhouse and milk parlour by wheat straw biofilter in an aerobic- 
anaerobic mode at temperature of 8–14 °C showed the reduction of TSS; oil, fat and 
grease; and COD by 89%, 76% and 37%, respectively (Shah et al. 2002). Uma Rani 
et al. (2014) investigated the influence of two step sono-alkalization pretreatment 
anaerobic reactor for high efficiency resource recovery from dairy waste activated 
sludge (WAS). They reported COD solubilization, suspended solids reduction and 
biogas production. In optimized condition COD solubilization, suspended solids 
reduction and biogas production achieved up to 59%, 46% and 80%, respectively, 
these values are higher when compared with controls. Banu et al. (2008) treated the 